Part Description Part Number Cost Part Source Comments Email Phone
ENGINE
Cylinder Boring $60.00 ADB Send ADB cylinder & they match to piston americandirt@earthlink.net 1-800-42MOTOX
2nd Over 406 Piston wirigns 292077 $174.50 ADB
Wristpin Bearing 406 932004 $25.04 ADB
Wristpin 406 916186 $25.57 ADB
Wristpin Clip 945735 $2.50 ADB
Clutch Basket 292139 $245.53 ADB
250/406 Stator Complete 264880 $450.00 ADB Get while you can. Out of production
Gasket & Seal Kit 293093 $59.95 ADB
Head Shim 230730 $5.00 ADB Sets final compression and squish 1-3 needed.
Power Reeds (2-pedel) 224160 $24.95 ADB Two styles 2&4 peddle, check before order
Thrust Washer 20,5/30/1 Kick Shaft 944468 $1.45 ADB
Thrust Washer 17,2/30/1 227430 $1.45 ADB
Kick Start Shaft 237503 $89.69 ADB
Shift Shaft 237511 $26.19 ADB
Orings (kick shaft/shift shaft) (2) 43110 $4.80 ADB
Idler Gear (31 Tooth) 235207 $55.65 ADB
Kickstart Hub Assy 248809 $61.86 ADB
Crank Bearings (2 Required) 932570 $96.56 ADB Cross check with local supplier
MMain Shaft Bearing 932420 $10.00 Linear Local Bearing supplier
Clutch Shaft Bearing 232850 $10.00 Linear Local Bearing supplier
FCR Main Shaft Bearing 932030 $10.00 Linear Local Bearing supplier
FCR Clutch Shaft Bearing 932432 $10.00 Linear Local Bearing supplier
Plug Screw (Side Case) (3 Required) 241800 $12.75 ADB
Fly Wheel Puller 276705 $36.95 ADB Must have to split cases
Hex Screw M5x25 (Clutch Basket) (6 reqd) 241770 NA, Be careful when tightening, they will SNAP!
Allen Screw M6x35 Clutch (6) 241811 NA
Allen Screw M6x40 Clutch (2) 241816 NA
Allen Screw M6x50 Mag+Case (3) 241761 NA
Allen Screw M6Bx45 Mag (1) 241821 NA,
Allen Screw M6x70 Case (8) 241871 NA
Allen Screw MBx55 Case (4) 240330 NA,
Carb Rebuild Kit Mikuni TM (310 main jet) NA $25.00 ADB
Spark Plug NKG B8ES $4.00 ADB
CHASSIS
Kevlar Rear C/S Disk Pads 1329 $27.95 ADB
Kevlar Front Pads 1172 $38.00 ADB
Rear Brake Disc 1011C $89.90 ADB Not always in stock, made in lots as needed
Front Brake Reservoir Screws (2) 1645 $2.00 ADB
Rotax Countershaft Drive Sporcket 236040-15t $36.95 ADB
ADB/ATIK Rear Sprocket 1072-48 (1863) $50.95 ADB | have 48T wish | had went with 50Tor 52T.
Rear Axel with Plate(1891) 1922 $52.95 ADB
Center Wheel Spacer Rear 1083 $24.60 ADB
LH Rear Wheel Spacer 1065 $17.50 ADB
RH Rear Wheel Spacer 1066 $17.50 ADB
Axel Nut Rear 1081 $15.63 ADB
Rear Wheel Bearings $35.00 Linear Cross check with local bearing supplier
WP Shock Seal Kit (4681 Shock) WPSK $64.90 ADB
WP Fork Seal Kit 1096 $35.00 ADB
Chain Guard Plate 1898 $19.80 ATK Bling (ATK Logo)
Countershaft Rear Brake Disk Gurard 1899 $19.80 AT Bling (ATK Logo) atkparts@atkusa.com 801 298-8288
Front Fender (White) 1207 $29.67 ATK




Side Covers 1197 $65.00 ADB Were not available at the time. Check with ADB
Number Plate 60065 $41.25 ATK
Rear Fender (White) 1208 $34.57 ATK
Fork Guards 1419 $30.95 ADB Nice looking
Air Box Snorkel 1425 $55.00 Ebay Very hard to find.
Air Cleaner 1444 $36.73 ATK K&N
Air Boot (Connects Snorkel To Air Box) 1653 $12.30 ATK
Seat Cover (MX) (Red USA) 1572 $45.00 ADB Two styles available, MX (long) Reg (Short)
Rear Tire (Dunlop D737 110/100-18 64M) $60.00 Ebay
Front Tire (Dunlop D738 80/100-21 51M) $38.00 Ebay
Handle Grips $10.00 Ebay
Chain DID 520-120 O-Ring $50.00 Ebay
Clutch Plates $60.00 Ebay
Magura 314 Throttle $30.00 Ebay
Handle Bars $41.00 Ebay
Forks & Mono ShockRebuilt $1980.00 Rogers Local Suspension Shop
Service manual (Chassis) $30.00 ATK Essential
TOTAL $2,961.29




